\\[o} Description (0147, \\[o} Description (0147
10214-1 | Frame Cover 10214-14 | 6 mm Lock Washer
10214-2 | Limit Stop Collar 10214-15 | M6 Nut
10214-3 | Ruler 10214-16 | Breaker Bar
10214-4 | Guide Bar 10214-17 | Rubber Pad
10214-5 | Support 10214-18 | Pad
10214-6 | M8 Bolt 10214-19 | Base
10214-7 | 8 mm Plain \Washer 10214-20 | Supporting Feet
10214-8 | M8 Nut 10214-21 | Feet Cover
10214-9 | M5 Bolt 10214-22 | 5 mm Rivet
10214-10 | 5 mm Lock Washer 10214-23 | Handle Bar
10214-11 | M5 Nut 10214-24"|'Handle
10214-12 | Cutting Wheel Holder 10117 Cutting Wheel
10214-13 | M6 Bolt 10214-26 | M4 Screw

- R (AR == NN = NN
N === PP =_IN_ ===






